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What is a Clinical Pathway? Childrens

An evidence-based guideline that decreases unnecessary variation and helps promote
safe, effective, and consistent patient care.



Pathway Objectives

®_ Connecticut
®=®Childrens

To quickly identify patients with orbital cellulitis who may require surgery
To identify those patients who require a CT Scan

To improve coordination of the multiple subspecialists often involved in care of this
group of patients

To standardize antibiotics for these infections



.:.Connecticut

Why is the Pathway Necessary? Childrens

Orbital cellulitis is a fairly rare condition but has significant complications

Requires the coordinated efforts of multiple services

Important to define the responsibilities of each service

CT imaging of the orbit is needed to determine the need for surgery, but currently there
IS no standard for when to get imaging

Need to standardize recommended antibiotics



CLINICAL PATHWAY: ISR
AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE CLIICAL

JUDGMENT.

teral abscess on CT (i
invol

“Place

Initial Evaluation: Ophthalmology
History including diplopia, systemic symptom s :
findings, including: * Ugenteslls

o Cxtent of eyelid edemaferythema *‘:;f“l‘

o Presence of proplosis e rement
o Ocular motility/pain with eye movement {cinicallyar
o Pupilary reaction/afferent pupillary defect on CT)CR

o Vision with Snellen chart, if possble s IFENT tking.

s labs: CBC wydifferential, CRP {unless mikl pre saptal cellulifis signs and/or attending discre fion]; IFocular discharge, obtain bacterial culture to OR

Signs of
orbital cellulitis (21)?
1) Pain vifeye movement
2) EOM' s re stri cted/diplopia
3) Proptosis
4JANC >10,000/pL of CRP >7 mg/dL
) Cannot assess d/t exte nsiv
eyelid edema

likely Presepta Cellulitis due to dental/
sinus source
+  Ifsource of infection from sin {e.g.,
trauma, bug bite, acne), treat off
pathway and follow Skin and Soft
Tissue Infection Pathway

+  Fomally consult
ophthalmology

+  Nolify ENT via call

+  Obtain orbital CT with ¥

contrast

(VS

-ollow pre sep!
cellulitis arm of
pathway AND
natify ophtho of
neg CT

Toxic sppewing, failed cutpatient antbiotic,
rapidly progressing, dehydrated, concern for
compltance ar
folaw up

Formally consult ENT
+  DexamethasonelV 0.5
mg/kg x1 (max 10 mg/

Discharge on PO antibiotics
{see discharge instructions below).
JFskin/soft tissue infection, follow Ski

+  Admit to PHM semvice
+  IFORBITAL INVOLVEMENT but surgerynot
vetindicated, ENT/Ophtho will continue to

This is the Pre-septal and Orbital Cellulitis Clinical

follow Soft Tissue Infection Pathway
Y
Pathwa ——
y +  Pafients >5years pediatric provider plete s ith Snellen chart on admission and BID (if unatie to

complete, must document in chort.)
Continue to monitor for development of orbital cellulitis
* PO after midnight if strong possibility of surgery
+  Iforbitol cellulkis confirmed on CT: dexamethasona IV 0.5 mg/kg x1 (max 10 mg/dose] if not already given

YES

Emiﬂhnmummmxmm
. /s based 1 200 mg/kg/day div qhr {max 2,000 mg ampidlingdose )
«  IfPCN oflergy: Clindamycin PO/IV 30-40 ma/kafday div qhr (max 600 ma/dose) AND Ceftriaxone |V 75 mg/ka/day div q12hr
documentvision PROR to (max2,000mg/dose]
(e ifconcern for MRSA, consider aidition of:

Admit to ENT service
+  Ophtho to follow [needsto

We will be reviewing each component in the

fo I | OWI n S | I d eS . :‘:E:g’mlmrw © Vancomycin IV: <52 weeks PMAY/about <3 mo old: 15 mi/kg q8hr or as determined by pham acy based on estimated AUC;
J 52 weeks PMAYjabout 23 months old - 11 year s old: 70 mg/kg/day div qhr; 212 yrsold: 60 ma/kg/day div qghr

management

. G W dwquhr[maxz g/dose] AND Mewronidazole 30 me/ke/day IV div qghr [max 500 mg/dose)
*  ifconcern for MRSA, cons ider addition of ONE time dosew ith subsequent doses directed by ASP;
o Vaneomyein IV: <52 weeks PMA"/about <3 mo ol d: 15 mg/kg x1; zSZweeksPMA'IdlwIZSmmlhsuld 11 years old: 17.5
mg/ks x1 (max 750 mp/dose); 212 yrs old: 20 ma/kg x1 (max 1 g/dose)
+  Consult Neurosurgery and infectious Disea se

tPMA [Post-Menstrual Age) = gestational age + postnatal age

Consider CTor MRI
VE i «  Ifrapidly progre ssng obtain CT
I hrs?.

Discuss with consulting services

Disch : Vision back to ba seli
Discharge Anthlatics: [Duration: 10 daysor longer as determined by ENT based on extensiveness of disease]
Prefemred PO antibiotic if no PCN Gliergy, OR if on Amrpic@lin/Sulbactom (unasya):
o Preferced: Amoxiclin/ POES ml) 90 div TID {max 1 g of amoxicillin/dose J; Atternute if 240 kg: Amoxicilin/Clavdanate PO
(500/125 tablets} 1 tablet POTID
s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND
o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)
*  fon Voncomycn:
o ADD Clindamycin PO 30-40 mg/kg/day div q6-8hr {max 800 mg/dose] conlinue dcillin/Clavul Cefdinir /Levofiaxad iate)
Discharge Instructicns:

nical impi afebrie, follow up planinpl

Follow up with PCP; Complete course of an|

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD
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CLINICAL PATHWAY: SERVES AS A GUIDE

AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE GLINICAL

JUDGMENT.

& eye sweling concerning for preseptal or s
f eye swelling (e.g., allergy, chal azion, mnlmctivllk, mtrvncelel, supero-la teral abscess on CT {will

teria: evidence of

Inclusion Criteria: eye swelling concerning for preseptal or orbital cellulitis
Exclusion Crlterla evidence of non-cellulitic cause of eyeswelling (e g., aIIergy, chala2|on conjunctivitis, dacryocele) supero- Iateral abscess on CT (will

*  IfENT tsking

o Vision vith Snellen chart, if possble
o OR

'+ lahs: CBC w/differential CRP junless mild pre septal cellulifis signs and/or attending di Ifocular discharge, obtain bacterial culture

orbital cellulitis (21)?
1) Pain vi/eye movement
2) EOM's re stri cted/diplopia

3) Proptosis
4)ANC >10,000/pL or CRP >7 mg/dL

likely Presepta Cellulitis due to dental/
sinus source
+  Ifsource of infection from sin {e.g.,
trauma, bug bite, acne), treat off
pathway and follow Skin and Soft

+  Fomally consult
ophthalmology

+  Notify ENT via call

+  Obtain orbital CT with ¥

(VS

contrast } Cannot assess dft extensivs Tissue Infection Pathway
ollows pre sep eyelid edema
L cellulitis arm of
CTpositive for N pathway AND
prbital ce luliti: atify ophtho of Meats admission eriteria?
hotify ophtha o Toxlc sppesing, failed outpatient antibioticy

YES

negCT ranidly pragressing, dehydrated, cancern for

complfance ar
folawup

Formally consult ENT
+  DexamethasonelV 0.5
mg/kgx1 (max 10 mg/ L YES

Inclusion Criteria: eye swelling and concern for
cellulitis

dose

Discharge on PO antibiotics
{see discharge instructions below}.
JFSkin/soft tissue infection, follow Sk

+ Admit to PHM service
+  IFORBITAL INVOLVEMENT but surgery not
vetindicated, ENT/Ophtho will continue to

follow Soft Tissue Infection Pathway
¥
Inpatient Management:
+  Pafients >5years pediatric provider plete i si ith Snellen chart on admissi d BID (if unaifeto

complete, must document in chort.)

YES

«  Continue to meritor for development of orbital cellulitis
«  HPO after midnight if song possibility of surgery
+  iforbirol celluiks confirmed on CT: dexamethasone V0.5 mg/kg x1imax 10 mg/dose] if not already given

*NOTE: If cellulitis is clearly the result of a break
in the skin (i.e., infected insect bite), consider e | R o e e T o S

« Ophtho to follow [needsto
ol max 2,000 mg/dose

. . . o dotun!)n(mqml’ﬁ.nkm Lol Ej,mmmﬁrfmﬂ’]mm*{ S
using the Skin and Soft Tissue Infection (SSTI L Lt 53 e U bt <3l 15 sderarmind by shamcy e s AL
52 weeks PMAYjabout 23 months old - 11 year s old: 70 mg/kg/day div qhr; 212 yrsold: 60 ma/kg/day div qghr
management
p at hway . W div 12hr {max 2,000 mg/dose) AND Mewonidazole 30 mg/kg,ldav |v.ivqan|mmsnnmg,mm)

. *  ifconcern for MRSA, cons ider aidition of ONE time dose w ith subsequent dbses diected by ASP:

o Vaneomyein IV: <52 weeks PMA"/about <3 mo ol d: 15 mg/kg x1; zSZweeksPMA'fdlwIZSmmlhsuld 11 years old: 17.5

mg/kg x1 (max 750 mg/dose}; 212 yrsold: 20 mg/kg x1 (max 1 g/dose]
+  Consult Neurossrgery and hfectious Disease

tPMA [Post-Menstrual Age) = gestational age + postnatal age

Clinica +  Consider CTor MRI
YES<Jmprovement within 45 NO-#e  Ifrapidly progressng abtain CT
I hrs?. *  Discuss with consulting services
Disch : Vision back to baseline, clinical impr , afebrile, follow laninpl.

Discharge Antiblotics: [Duration: 10 daysor longer as de termined by ENT based on extensive nessof disease]

Prefemred PO antibiotic if no PCN Gliergy, OR if on Amrpic@lin/Sulbactom (unasya):
o Preferved: Amoxicilin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID (max1 g of amoxicillin/dose J; Alternoie i 240 kg: Amoxicillin/Clavdanate PO

(5007125 tablets) 1 tablet PO TID
s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:

o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND

o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;

10 yrs: 10 ma/kg once daily [max 750 mg/day)

. if on Vencomycin:
o ADD Clindamyein PO 30-40 mg/kg/day div g6-8hr {max 800 mg/dose] cenlinue

lavul, Cefdinir /Levofl axadi iate]

Follow up with PCP; Complete course of an|

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

£2019 Connecticut Chidren's Medcal Center All nights reserved




Initial evaluation:

The initial evaluation helps determine
if orbital cellulitis is present.

Symptoms that indicate a concern for
orbital cellulitis and subsequent need
for a CT include:
Pain with eye movement
EOM's restricted or diplopia
Proptosis
ANC >10,000 (ANC = WBC x
[Yoneutrophils + %bands])
Cannot assess above due to
extensive eyelid edema

The provider may always order a CT
if there is clinical suspicion.

CLINICAL PATHWAY: THIS PATHWAY

SERVES ASAGUIDE

Preseptal & Orbital Cellulitis REPLAGE GLINICAL

JUDGMENT.

nclusion Criteria: eye swelling concer g for preseptal o orbital celluliis,
Exclusion Qrteria: evidence of nan-celulitic cause of eye swellrg (e.g, allergy, cHazlon conjunctivitis, dacrvocelei mmm ateral abscess on CT (uil
need orhital surgeon], posterior table erosion of the frontal sinus b i th by b any patient re quir dvement

2Place
Initial Evaluation: Ophthalmolagy
. History including diplopia, systemic symptom s sonsult for;
+  Physical exam findings, incuding: LEsroas
o Cxtent of eyelid edemaferythema ::f::

Initial Evaluation:

. History including diplopia, systemic symptoms
. Physical exam findings, including:

o

Extent of eyelid edema/erythema

o Presence of proptosis

o Ocular motility/pain with eye movement

o  Pupillary reaction/afferent pupillary defect

o  Vision with Snellen chart, if possible

Labs: CBC wy/differential, CRP (unless mild preseptal cellulitis 5|gns and/or attending discretion); If ocular discharge, obtain bacterial culture

Discharge on PO antibiotics
{see discharge instructions below).
JFskin/soft tissue infection, follow Ski

+  Admit to PHM semvice
o+ IFORBITAL INVOLVEMENT but surgery not
vetindicated, ENT/Ophtho will continue to

follow Soft Tissue Infection Pathway

If high clini ——
Formally consult
ophthalmology

Notify ENT via call
Obtain orbital CT with IV
contrast

orbital cellulitis (21)?
1) Pain w/eye movement
2) EOM’s restricted/diplopia
3) Proptosis 075 ma/kg x1 (max 10 mg/dose ) if not already given
4) ANC >10,000/pL or CRP >7 mg/dL
) Cannot assess d/t extensive "

" ith Snellen chart on admission and BID {if ungite to

] ent on
dlnmmponent mnmykg]dwdlvqshr(mauzDﬂumnmpidlinfdoml
BV 3040 ma/ka/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div q12hr

Zomycin IV: <52 weeks pm‘/anmt-:amonm 15 mg/kg q8hr o asdetermine d by pharm acy based on estimated AUC;
52 weeks PMAYjabout 23 months old - 11 year s old: 70 mg/kg/day div qhr; 212 yrsold: 60 ma/kg/day div qghr

W /k div q12hr (max2, g/dose] AND Mewronidazole 30 me/ke/day IV div qghr [max 500 mg/dose)
*  ifconcern for MRSA, cons ider addition of ONE time dosew ith subsequent doses directed by ASP;
o Vaneomyein IV: <52 weeks PMA"/about <3 mo ol d: 15 mg/kg x1; zSZweeksPMA'IdlwIZSmmlhsuld 11 years old: 17.5
mg/ks x1 (max 750 mp/dose); 212 yrs old: 20 ma/kg x1 (max 1 g/dose)
+  Consult Neurosurgery and infectious Disea se

tPMA [Post-Menstrual Age) = gestational age + postnatal age

Clinica Consider CTor MRI
YES<Jmprovement within 45 N Ifrapidy progre ssing, obtain €T
I hrs?. Discuss with consulting services
Disch : Vision back to ba seline, cinical impi  afebrile, follow

Discharge Antiblotics: [Duration: 10 daysor longer as de termined by ENT based on extensive nessof disease]
Prefemred PO antibiotic if no PCN Gliergy, OR if on Amrpic@lin/Sulbactom (unasya):

o Preferced: Amoxiclin/ POES ml) 90 div TID {max 1 g of amoxicillin/dose J; Atternute if 240 kg: Amoxicilin/Clavdanate PO

(500/125 tablets} 1 tablet POTID
s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND
o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)

fon Vancomycin:
o ADD Clindamycin PO 30-40 mg/kg/day div q6-8hr {max 800 mg/dose] conlinue

Cefdinir/

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

LAST

£2019 Connecticut Chidren's Medcal Center All nights reserved




CLINICAL PATHWAY: THIS PATHWAY

SERVES ASAGUIDE

Preseptal & Orbital Cellulitis REPLACE CLINICAL

JUDGMENT.

“Place
Ophthaimology

. Hgmlm:huim diplopia, systemic symptom s
findings, inchi dirg:
Extent of eyelid ndnma{urvh F

' orbital cellulitis (21)?
1) Pain w/eye movement
2) EOM’s restricted/diplopia
3) Proptosis
4) ANC >10,000/pL or CRP >7 mg/dL
5) Cannot assess d/t extensive
. eyelid edema

* Ugenteslls
or an

Involvement
(dinicallyar
on CT) CR

*  IFENT tsking
12 OR

Timely communication is
essential |f there iS a hlgh I:Ifhuzh clinical suspicion:
————— " : ° ormally consult
clinical suspicion for orbital ophthalmology
o - s e Notify ENT via call
cellulitis bgsepl on the initial e Obtain orbital CT with IV
examination alone. contrast

CTpositive for
prbital ce lulitis

YES

Toxic sppearing, failed outpatient antibiotics,
rapidly progressing, dehydrated, concern for

Formally consult ENT
+  DexamethasonelV 0.5
mg/kg x1 (max 10 mg/
dose|

CT positive for
orbital cellulitis?

:

«  Admit to PHM sevice
. IF ORBITAL INVOLVEMENT but surgery not

» Formally consult

Discharge on PO antibiotics
{see discharge instructions below}.

. Continue to monitor for development of orbital cellulitis

° Forrna”y consult ENT «  HPO after midnight if srorg possibility of surgery *Place

- If the CT is positive, formally e  DexamethasonelV 0.5 e macummsnaomy]  Ophthalmology
consult ENT and administer

e ¢ T —eetseeen
(with a call) and obtain a CT. Y s e

1 200 mg/kg/day div g

mg/kg Xl (maX 10 mg/ : g:x'::’l:mmifmm . ﬁj’PCNol.b{‘qy Clindamyein pnﬂv 30-40 mg/kg/day div q8hr (max 600 mg/d Consult for:

{max2,000mg/dose]
(e ifconcern for MRSA, consider ddition of:

dose) L Srgery) . o Vancomycin IV: <52 weeks PMAY/about <3 mo old: 15 mg/kg qahr | ° U rgent calls for

PHM consult for co

docum entvidon PRIOR to

+ - : r
- management 52 weeks PMA"fabout 23 months dld - 11 vear s old: 70 me/kg/day .
steroids UN———— any orbital
. . w div q12hr {max 2,000 mg/dose | AND Metrol .
i comern for MRSA, cons ider addition of ONE e dose w ith subreq UEH involvement
o Vanecomyein IV: <52 weeks PMA'fabout <3 mo ol d: 15 mg/kg x1; 252
ma/kg x1 (max 750 m/dose); 212 yrsold: 20 ma/kg x1 (max 1 g/dosq ( ini
o Conn ooy ond WD clinically or on
tPMA [Post-Menstrual Age) = gestational age + postnatal age CT) ng

Clinica L4 |fENT tak|ng to

IYE improvement within 48

hrs?. OR
Disch : Vision back to ba seline, cinical impi  afebrile, rnnowupph\
Discharge Antbigtics: [Duration: 10 days or longer as de termined by ENT based on
*  Prefered PO antibiatic if no PCN eliergy, OR If on Amrpic@lin/Sulbactom (Unasya):
o Preferced: Amoxicilin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID (max1 g of amoxicillin/dose J; Alternuie f 240 kg: Amoxicillin/Clavdanate PO
(5007125 tablets) 1 tablet PO TID
s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND
o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 ma/kg once daily [max 750 mg/day)
. if on Vencomycin:
o ADD Clindamyein PO 30-40 mg/kg/day div g6-8hr {max 800 mg/dose] cenlinue dcillin/Clavul Cefdinir {Levofl axacii iate)
Discharge Instructicns:

£2019 Connecticut Chidren's Medcal Center All nights reserved




CLINICAL PATHWAY: SERVES AS AGUIDE

AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE CLIICAL

JUDGMENT.

Inclusion Criteria; cye sweling concerning for preseptal or orbital cellulin s
Exclusion Giteria: evidence of nan<ellulic cause of eye suelirg (e.3, alleray, cHazlon conjunctivitis, dacrvocelei sipero- ateral abscess on CT il

If there is low suspicion for orbital cellulitis and/or

need orhital surgeon), posterior table erosion of the frontal si b any patient re quir lvement
the CT is negative, the diagnosis is likely i gt s S
L . o Extent of eyelid edema/erythema :-:;;:Iv
preseptal cellulitis due to a dental or sinus e s
Signs of < Snellen chart, if possble s IFENT tking.

Qial CRP unless mikd pre septal cellulits signs and/or

source.

orbital cellulitis (21)?
1) Pain w/eye movement
2) EOM’s restricted/diplopia
3) Proptosis
4) ANC >10,000
Cannot assess d/t extensive

e
1 (max 10 mg/

Surgery

Signs of

Likely Preseptal Cellulitis due to dental/

il e sinus source

vyriaid o |fsource of infection from skin (e.g.,

Comusmaat trauma, bug bite, acne), treat off
pathway and follow Skin and Soft

Tissue Infection Pathway

If the source of infection is from the skin, we
recommend following the Skin and Soft Tissue
Infection Pathway — which outlines more
appropriate antibiotics based on likely pathogens.

dfitis arm of

notify ophtho of
neg CT

+  Admit to PHM semvice
IF ORBITAL

no e Meets admission criteria?
Toxic appearing, failed outpatient antibiotics,
rapidly progressing, dehydrated, concern for

+  Pafients >5years old: General pediaiTop
complete, must document In chert.)

YES

e Continue to monitor for development of orbi tal cellulil
* PO after midnight if strong possibility of surgery

pidilingdose)
mg/kg/day div g12hr

fing:
«  Admitto ENT service mmamgﬂ}y’dwmanuﬂaz,m

+ PN oliprey: POAVI-40-me v
* Ophiho to folow [needsio (s !ig mgdase) YEJ
i,

documentvison PRIOR to r MRSA, coms der addfition of:

Those with preseptal cellulitis may either be + T[S Admit to PHM senvice Discharge on PO antibiotics
. . e . . o |FORBITAL INVOLVEMENT but (see discharge instructions below).
discharged or admitted based on specific criteria. surgery not yet indicated, ENT/  [A\f Skin/soft tissue infection, follow Ski

Ophtho will continue to follow Soft Tissue Infection Pathway
|

"rmwnn-mnnmal Age) = gestational age + postnatal age

Clinica +  Consider CTor MRI
YES<Jmprovement within 45 N «  Ifrapidly progre ssng obtain CT
I hrs?. *  Discuss with consulting services
Disch : Vision back to ba seline, cinical impi  afebrile, follow

Discharge Antiblotics: [Duration: 10 daysor longer as de termined by ENT based on extensive nessof disease]
*  Prefered PO antibiatic if no PCN eliergy, OR If on Amrpic@lin/Sulbactom (Unasya):
o Preferced: Amoxiclin/ POES ml) 90 div TID {max 1 g of amoxicillin/dose J; Atternute if 240 kg: Amoxicilin/Clavdanate PO
(500/125 tablets} 1 tablet POTID
s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND
o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)
*  fon Voncomycn:
o ADD Clindamycin PO 30-40 mg/kg/day div q6-8hr {max 800 mg/dose] conlinue dcillin/Clavul Cefdinir /Levofiaxad iate)
Discharge Instructicns:

£2019 Connecticut Chidren's Medcal Center All nights reserved




CLINICAL PATHWAY: THIS PATHWAY

SERVES ASAGUIDE

Preseptal & Orbital Cellulitis REPLAGE GLINICAL

JUDGMENT.

Exclusion Criteria: evidence of non-cellulitic cau:

o e daayocele], supero-ateral ab scess on CT {wil
need orbalsurgeon), posterior table eroson of he fontl

any patient re qué dvement

Determining admitting service AT P

findings, including: Urgent calls
o Cxtent of eyelid edemaferythema *‘:;"I‘
o Presence of proplosis e rement
o Ocular motility/pain with eye movement {cinicallyar
o Pupilary reaction/afferent pupillary defect on CT)CR
o Vision with Snellen chart, if possble s IFENT tking.

Orbital cellulitis with surgical intervention: 2 O e ot ettt g v |\
admit to ENT with Pediatric Hospital
Medicine (PHM) co-management

* Ophthalmology will follow

likely Presepta Cellulitis due to dental/
sinus source
+  Ifsource of infection from sin {e.g.,
trauma, bug bite, acne), treat off
pathway and follow Skin and Soft
Tissue Infection Pathway

+  Fomally consult
ophthalmology

+  Nolify ENT via call

+  Obtain orbital CT with ¥

contrast

2) EOM' s re stri cted/diplopia
3) Proptosis

4JANC >10,000/pL of CRP >7 mg/dL

) Cannot assess d/t exte nsiv

eyelid edema

(VS

-ollow pre sep!
cellulitis arm of
pathway AND
natify ophtho of
neg CT

Toxic sppearing, failed outpatient antibiotics,
rapidly progressing, dehydrated, concern for

Formally consult ENT
+  DexamethasonelV 0.5

mg/kgx1 (max 10 mg/
dose|

. Admit to PHM service
* Wowrimosd e |FORBITAL INVOLVEMENT but
follow surgery not yet indicated, ENT/
Ophtho will continue to follow

Surgery
required?

Orbital cellulitis but surgery not indicated:
admit to PHM

NO—L

+  Pafients >5years pediatric provider pl

complete, must document in chort.)
e Continue tomonitor for development of orbital cellulitis
* PO after midnight if strong possibility of surgery
+  Iforbitol cellulks confirmed on CT: dexamethasona IV 0.5 mg/kg x1 (max 10 mg/dose] if not already given

YES

 ENT and Ophthalmology will follow

Emi.ﬂhnd&d]ﬂmmﬂumﬂmdmmimlmﬂm
. illin /s based 1 200 mg/kg/day div qhr {max 2,000 mg ampidlingdose )
«  IfPCN oflergy: Clindamycin PO/IV 30-40 ma/kafday div qhr (max 600 ma/dose) AND Ceftriaxone |V 75 mg/ka/day div q12hr
{max 2,000 mg/dose)

oo . . YES "““'“)“"’""’""“m“’ {B{s  ifconcern for MRSA, cons ider aidfition of:
Presepta Ce u ItIS. a mlt tO PHM A o Vmanydnw:<51mekspm‘/anmuamoau:lgmmqmraasdmefmimdwpf.ama:vhmdm_-mmmdmc;

management 52 weeks PMAYjabout 23 months old - 11 year s old: 70 mg/kg/day div qhr; 212 yrsold: 60 ma/kg/day div qghr

+  Admitto ENT service
+  Ophtho to follow [needsto

. G W /k div q12hr (max2, & mmrnnlﬂm\n!}mg/kydav I\hiuqﬂwlmm(sﬂﬂmgjdose)
*  ifconcern for MRSA, cons ider addition of ONE time dosew ith subsequent doses directed by ASP;
o Vanecomyein IV: <52 weeks PMA"fabout <3 mo ol d: 15 mg/kg x1; 252 weeks PMA! fabout 23 months old 11 years old: 17.5
mg/ks x1 (max 750 mp/dose); 212 yrs old: 20 ma/kg x1 (max 1 g/dose)
+  Consult Neurosurgery and infectious Disea se

tPMA [Post-Menstrual Age) = gestational age + postnatal age

. Admit to ENT service

Consider CTor MRI

YE! IFrapidly progre sing, obtain CT
e  Ophtho to follow (needs to Il Dl st et erces
. . Disch : Vision back to ba seline, clinical im pi , afebrile, follow up plan in pl
document vision PRIOR surgery) Discharge Anthiotics: (Duration: 10 daysor bonger as d ermined by ENT based an extendveness of disease
*  Preferred PO entibiotic if no PCN allergy, ORJ}on Ampicilin/Sulbectom (Unasyal
[ ) PHM cons Ult fOr‘ Co-manage ment o Prefered: Amoxicllin ml) 90 div TID {max1 g of amoxicillin/dose |; Atterngte if 240 kg: Amoxicilin/Clavu anate PO

(5007125 tablets) 1 tablet PO TID

s IfPCNallergy, or § on Clindomycin [Vwith Gefriaxone:

o Clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose | AND

o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 ma/kg once daily [max 750 mg/day)

fon Vancomycin:

o ADD Clindamyein PO 30-40 mg/kg/day div g6-8hr {max 800 mg/dose] cenlinue

Cefdinir/

Follow up with PCP; Complete course of an|

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD
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Inatient assessments

Pediatric provider to do vision checks
with Snellen chart upon admission,
then twice daily.
o MUST document results in the
chart (particularly if not able to be

done)

Contact ENT and Ophthalmology
IMMEDIATELY if there is a change!

Snellen charts will be available in pod
B of med/surg units

CLINICAL PATHWAY: THIS PATHWAY

SERVES ASAGUIDE

Preseptal & Orbital Cellulitis REPLAGE GLINICAL

JUDGMENT.

nclusion Criteria: eye swelling concer g for preseptal o orbital celluliis,
Exclusion Qrteria: evidence of non-cellultic cause of eye swelirg fe.g. alleray. cHazlon conjunctivitis, dacrvocelei supem ateral abscess on CT (uil
need or hital surgeon], posterior table erosion of the frontal s b any patient re quir dvement

“Place
Initial Evaluation: Ophthalmology
«  Historyincluding diplopia, systemic symptom s :
Physical exam findings, including: *  Ugentcslls
o Extent of eyelid edema/erythema r an
o Presence of proplosis

Involvement

o Ocular motility/pain with eye movement (dinicallyar
o Pupllary reaction/afferent pupillary defect on CT)CR.
o \Vision with Snellen chart, if possble ®  IFENT taking.
s labs:CBC iial, CRP {unless mild pre is signs and/ or attending discre fion; If ocular discharge, obtain bacterial ailture to OR
=

Inpatient Management:
Patients >5 years old: General pediatric provider to complete vision checks with Snellen chart on admission and BID (Ifunable to
complete, must document in chart.)
Continue to monitor for development of orbital cellulitis
NPO after midnight if strong possibility of surgery
If orbital cellulitis confirmed on CT: dexamethasone 1V 0.5 mg/kg x1 (max 10 mg/dose) if not already given

Pre-Septal or Orbital Cellulitis without CNS involvement on imaging:
Ampicillin/Sulbactam based on ampicillin component: 200 mg/kg/day div g6hr (max 2,000 mg ampicillin/dose)
If PCN allergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div q12hr
(max 2,000 mg/dose)
If concern for MIRSA, consider addition of:
o Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg q8hr or as determined by pharmacy based on estimated AUC;
>52 weeks PMA*/about >3 months old — 11 years old: 70 mg/kg/day div g6hr; 212 yrs old: 60 mg/kg/day div q8hr

Ceftriaxone IV 100 mg/kg/day div q12hr (max 2, OOO mg/dose) AND Metronldazole 30 mg/kg/day IV div q8hr (max 500 mg/dose)

If concern for MRSA, consider addition of ONE time dose with subsequent doses directed by ASP:

o Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about 23 months old— 11 years old: 17.5
mg/kg x1 (max 750 mg/dose); 212 yrs old: 20 mg/kg x1 (max 1 g/dose)

Consult Neurosurgery and Infectious Disease

*PMA (Post-Menstrual Age) = gestational age + postnatal age

Uration: 10 days of loNEer as 0e ermuie
*  Prefered PO antibiatic if no PCN Gliergy, OR If on AmpicBlin/Sulbactom (Unasya):
o Preferved: Amoxiclin/ POES ml) 90 div TID {max 1 g of amoxicillin/dose J; Atternute if 240 kg: Amoxicilin/Clavdanate PO
(500/125 tablets} 1 tablet POTID
s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND
o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)
*  fon Voncomycn:
o ADD Clindamycin PO 30-40 mg/kg/day div q6-8hr {max 800 mg/dose] conlinue dcillin/Clavul Cefdinir /Levofiaxad iate)
Discharge Instructicns:

T eAenavene s of drsease ]
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Antibiotics:
Typical organisms for orbital cellulitis are
staph aureus, strep pneumo, other
streptococci, anaerobes
Consider Haemophilus influenza B in the
unimmunized patient
Likely pathogens depend on site of origin
of the infection - thus, follow SSTI
pathway for skin sources, and this
pathway for sinus or dental sources of
infection

Note that antibiotics differ based on
suspicion of CNS involvement.

THIS PATHWAY
SERVES ASAGUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

CLINICAL PATHWAY:

Preseptal & Orbital Cellulitis

nclusion Criteria: eye swelling concer g for preseptal o orbital celluliis,
Exclusion Qrteria: evidence of non-cellultic cause of eye swelirg fe.g. alleray. cHazlon conjunctivitis, dacrvocelei supem ateral abscess on CT (uil
need or hital surgeon], posterior table erosion of the frontal s any patient re quir dvement

“Place
Initial Evaluation: Ophthalmology
«  Historyincluding diplopia, systemic symptom s sonsult far;
Physical exam findings, including: *  Ugentcslls
o Extent of eyelid edema/erythema r an
o Presence of proplosis

Involvement

o Ocular motility/pain with eye movement (dinicallyar
o Pupllary reaction/afferent pupillary defect on CT)CR.
o \Vision with Snellen chart, if possble ®  IFENT taking.
s labs:CBC iial, CRP {unless mild pre is signs and/ or attending discre fion; If ocular discharge, obtain bacterial ailture to OR
=

Inpatient Management:
Patients >5 years old: General pediatric provider to complete vision checks with Snellen chart on admission and BID (Ifunable to
complete, must document in chart.)
Continue to monitor for development of orbital cellulitis
NPO after midnight if strong possibility of surgery
If orbital cellulitis confirmed on CT: dexamethasone 1V 0.5 mg/kg x1 (max 10 mg/dose) if not already given

Pre-Septal or Orbital Cellulitis without CNS involvement on imaging:
Ampicillin/Sulbactam based on ampicillin component: 200 mg/kg/day div g6hr (max 2,000 mg ampicillin/dose)
If PCN allergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div q12hr
(max 2,000 mg/dose)
If concern for MIRSA, consider addition of:
o Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg q8hr or as determined by pharmacy based on estimated AUC;
>52 weeks PMA*/about >3 months old — 11 years old: 70 mg/kg/day div g6hr; 212 yrs old: 60 mg/kg/day div q8hr

Ceftriaxone IV 100 mg/kg/day div q12hr (max 2, OOO mg/dose) AND Metronldazole 30 mg/kg/day IV div q8hr (max 500 mg/dose)

If concern for MRSA, consider addition of ONE time dose with subsequent doses directed by ASP:

o Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about 23 months old— 11 years old: 17.5
mg/kg x1 (max 750 mg/dose); 212 yrs old: 20 mg/kg x1 (max 1 g/dose)

Consult Neurosurgery and Infectious Disease

*PMA (Post-Menstrual Age) = gestational age + postnatal age

Uration: 10 days of loNEer as 0e ermuie
*  Prefered PO antibiatic if no PCN Gliergy, OR If on AmpicBlin/Sulbactom (Unasya):
o Preferved: Amoxiclin/ POES ml) 90 div TID {max 1 g of amoxicillin/dose J; Atternute if 240 kg: Amoxicilin/Clavdanate PO
(500/125 tablets} 1 tablet POTID
s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND
o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)
*  fon Voncomycn:
o ADD Clindamycin PO 30-40 mg/kg/day div q6-8hr {max 800 mg/dose] conlinue dcillin/Clavul Cefdinir /Levofiaxad iate)
Discharge Instructicns:

T eAenavene s of drsease ]
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CLINICAL PATHWAY: SERVES AS AGUIDE

AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE CLINIGAL

JUDGMENT.

nclusion Criteria: eye swelling concer g for preseptal o orbital celluliis,
Exclusion Qrteria: evidence of nan-celulitic cause of eye swellrg (e.g, allergy, cHazlon conjunctivitis, dacrvocelei mmm ateral abscess on CT (uil
need orhital surgeon], posterior table erosion of the frontal sinus b i th by b any patient re quir dvement

“Place
Initial Evaluation: Ophthalmology
History including diplopia, systemic symptom s :
findings, including: Urgent calls
o Cxtent of eyelid edemaferythema :‘:;;r
o Presence of proplosis Involvement
o Ocular motility/pain with eye movement {cinicallyar
o Pupilary reaction/afferent pupillary defect on CT)CR
o Vision with Snellen chart, if possble s IFENT tking.
s labs: CBC wydifferential, CRP {unless mikl pre saptal cellulifis signs and/or attending discre fion]; IFocular discharge, obtain bacterial culture to OR

Signs of
1fhigh clinical suspicion: orbital cellulitis (21)? Likely Presepta Cellulitis due to dental/
+  Fomally consult 1) Pain wifeye movement sinus source

Inpatient Management:
. Patients >5 years old: General pediatric provider to complete vision checks with Snellen chart on admission and BID (Ifunable to

complete, must document in chart.)

The pharmacy’s vancomycin protocol , . —
] . Continue to monitor for development of orbital cellulitis
was updated N Feb 2021 . NPO after midnight if strong possibility of surgery

. If orbital cellulitis confirmed on CT: dexamethasone IV 0.5 mg/kg x1 (max 10 mg/dose) if not already given

Pre-Septal or Orbital Cellulitis without CNS involvement on imaging:

A” patlents WhO have vanco myC| n |V e Ampicillin/Sulbactam based on ampicillin component: 200 mg/kg/day div q6hr (max 2,000 mg ampicillin/dose)
. . . e IfPCN allergy: Clindamycin PO/IV 30-40 mg/kg/day div q8hr (max 600 mg/dose) AND Ceftriaxone IV 75 mg/kg/day div q12hr
ordered will be followed by the clinical (max 2,000 mg/dose)

. If concern for MRSA, consider addition of:
o Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg q8hr or as determined by pharmacy based on estimated AUC;
>52 weeks PMA*/about 23 months old — 11 years old: 70 mg/kg/day div g6hr; 212 yrs old: 60 mg/kg/day div g8hr

pharmacist to help determine
appropriate dosing parameters.

PrOV|derS Wl ” Ol‘der |n |t|al doses per e  Ceftriaxone IV 100 mg/kg/day div q12hr(max 2, 000 mg/dose)AN_D Metronldazole 30 mg/kg/day IV div q8hr(max 500 mg/dose)
pathway/ordel’ Set and prOV|de |nd|cat|0n . If concern for MRSA, consider addition of ONE time dose with subsequent doses directed by ASP:

o Vancomycin IV: <52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about >3 months old— 11 years old: 17.5
within the order. o Consu Nourasurgery and nfecious Diemse o o /s

IV vancomycin dosing and

recommended labs will be managed by
pharmacy in conjunction with primary
teams.

tPMA (Post-Menstrual Age) = gestational age + postnatal age

& hrs? «  Discuss with consulting services

Disch : Vision back to ba seline, cinical imp , afebrile, follow
Discharge Antiblotics: [Duration: 10 daysor longer as de termined by ENT based on extensive nessof disease]
Prefemred PO antibiotic if no PCN Gliergy, OR if on Amrpic@lin/Sulbactom (unasya):
o Preferced: Amoxiclin/ POES ml) 90 div TID {max 1 g of amoxicillin/dose J; Atternute if 240 kg: Amoxicilin/Clavdanate PO
(500/125 tablets} 1 tablet POTID
s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:
o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND
o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;
10 yrs: 10 mg/kg once daily (max 750 mg/day)
fon Vancomycin:
o ADD Clindamycin PO 30-40 mg/kg/day div q6-8hr {max 800 mg/dose] conlinue

Cefdinir/

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

LAST
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THIS PATHWAY

CLINICAL PATHWAY: SERVES AS A GUIDE

AND DOES NOT

Preseptal & Orbital Cellulitis REPLACE CLIICAL

JUDGMENT.

abscess on CT (will
invol

“Place
Ophthaimology

Initial Evaluation:

History including diplopia, systemic symptom s
i findings, includirg:

* Ugenteslls

o Cxtent of eyelid edemaferythema Z".L?;.‘

o Presence of proplosis B
o Ocular motility/pain with eye movement (dinically ar
o Pupllary reaction/afferent pupillary defect on CT)CR.

o Vision with Snellen chart, if possble s IFENT tking.

o OR

'+ lahs: CBC w/differential, CRP junless mild pre septal cellulifis signs and/or attending discre ion); IFocular dischar ge, obtain bacterial culture.

Signs of
orbital cellulitis (21)?
1) Pain vifeye movement
2) EOM' s re stri cted/diplopia
3) Proptosis
4JANC >10,000/pL of CRP >7 mg/dL
) Cannot assess d/t exte nsiv
eyelid edema

likely Presepta Cellulitis due to dental/
sinus source
+  Ifsource of infection from sin {e.g.,
trauma, bug bite, acne), treat off
pathway and follow Skin and Soft
Tissue Infection Pathway

+  Fomally consult
ophthalmology

+  Nolify ENT via call

+  Obtain orbital CT with ¥

contrast

(VS

-ollow pre sep!
cellulitis arm of
pathway AND
natify ophtho of
neg CT

Toxic sppewing, failed cutpatient antbiotic,
rapidly progressing, dehydrated, concern for
compltance ar
folaw up

Formally consult ENT
+  DexamethasonelV 0.5
mg/kg x1 (max 10 mg/

Discharge on PO antibiotics
{see discharge instructions below).
JFskin/soft tissue infection, follow Ski

+  Admit to PHM semvice
+  IFORBITAL INVOLVEMENT but surgerynot
vetindicated, ENT/Ophtho will continue to

Would expect clinical improvement _ e e

complete, must document in chort.)
e Continue to monitor for development of orbital cellulitis
* PO after midnight if strong possibility of surgery
+  Iforbitol cellulkis confirmed on CT: dexamethasona IV 0.5 mg/kg x1 {max 10 mg/dose] if not already given

gvaterar ciniamyaneonv o wnf @ Consider CT or MRI
i "_ e Ifrapidly progressing, obtain CT
o cammene| @ DISCUSS With consulting services

Cefr, w div q12hr (WET TS AT T T STTETarE T T ey Oy RN T SO T TeseT

if concern for MRSA, cons ider addition of ONE time dosew ith subsequent doses directed by ASP:

o Vaneomyein IV: <52 weeks PMA"/about <3 mo old: 15 mg/kg x1; 252 weeks PMA'/about 23 months old — 11 years dd: 17.5
mg/ks x1 (max 750 mp/dose); 212 yrs old: 20 ma/kg x1 (max 1 g/dose)

Consult Neurosurgery and Infe ctious Disease

within 48 hours of starting appropriate
therapy.

If there Is no improvement, would

consider imaging studies to further

assess, and utilize a collaborative

approach for further management
decisions.

tPMA [Post-Menstrual Age) = gestational age + postnatal age

+  Consider CTor MRI
NO-#e  Ifrapidly progressng abtain CT
«  Discuss with consulting services

YES<jmprovement within 48

Disch : Vision back to ba seline, cinical impi , afebrile, follow up planin pl
Discharge Antiblotics: [Duration: 10 daysor longer as de termined by ENT based on extensive nessof disease]

Prefemred PO antibiotic if no PCN Gliergy, OR if on Amrpic@lin/Sulbactom (unasya):

o Preferced: Amoxicilin/ PO ES ml} 90 div TID {max1 g of amoxicillin/dose |; Atternate if 240 kg: Amonicillin/Clavu anate PO

(5007125 tablets) 1 tablet PO TID

s IfPCNallergy, or § on Clindomycin [Ywith Gefriaxone:

o clindamycin PO 30-40 mg/kg/day div q6-8hr {max 600 mg/dose) AND

o Celdinir PO 14 mg/kg/day div BID (max 300 mg/dose | or Levoflacadn PO 6 mo- yrs: 20 mg/kg/day div q12hr; 59 yrs: 14 mg/kg/day div q12hr;

10 yrs: 10 ma/kg once daily [max 750 mg/day)
fon Vancomycin:
o ADDClindamycin PO 30-40 mg/kg/day div g6-8hr (max 600 mg/dose) {centinue

Cefdinir/

Follow up with PCP; Complete course of an|

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

£2019 Connecticut Chidren's Medcal Center All nights reserved




CLINICAL PATHWAY: THIS PATHWAY

SERVES ASAGUIDE

Preseptal & Orbital Cellulitis REPLACE CLNICAL

JUDGMENT.

Inclusion Criteria; eve swelling concernng for preseptal or oebital cellulits
Exclusion Giteria: evidence of nan<ellulic cause of eye suelirg (e.3, alleray, cHazlon conjunctivitis, dacrvocelei sipero- ateral abscess on CT il

need orhital surgeon), posterior table erosion of the frontal si b any patient re quir lvement
“Place
Initial Evaluation: Ophthalmology
mmnmim diplopia, systemic symptom s consult for:
findings, includirg: * Ugenteslls
o Cxtent of eyelid edemaferythema ’Lj"l‘
o Presence of proplosis e rement
o Ocular motility/pain with eye movement (dinicaltyor
o Pupllary reaction/afferent pupillary defect on CT)CR.
o Vision with Snellen chart, if possble s IFENT tking.
s labs: CBC wydifferential, CRP {unless mikl pre saptal cellulifis signs and/or attending discre fion]; IFocular discharge, obtain bacterial culture to OR

Signs of
orbital cellulitis (21)?
1) Pain vifeye movement
2) EOM' s re stri cted/diplopia
3) Proptosis
4JANC >10,000/pL of CRP >7 mg/dL
) Cannot assess d/t exte nsiv
eyelid edema

likely Presepta Cellulitis due to dental/
sinus source
+  Ifsource of infection from sin {e.g.,
trauma, bug bite, acne), treat off
pathway and follow Skin and Soft
Tissue Infection Pathway

+  Fomally consult
ophthalmology

If the patient continues to improve on appropriate DR

(VS

contrast

-ollow pre sep!
cellulitis arm of
pathway AND
notify ophtho of
neg CT

therapy, start prepping for discharge. ~

YES

Toxic sppearing, failed outpatient
rapidly progressing, dehydrated, concern for

Formally consult ENT
+  DexamethasonelV 0.5
mg/kg x1 (max 10 mg/

:

+ Admit to PHM service

+  IFORBITAL INVOLVEMENT but surgery not
vetindicated, ENT/Ophtho will continue to
follow

Discharge on PO antibiotics
{see discharge instructions below}.
IFSkin/soft tissue infection, follow Ski
Soft Tissue Infection Pathway

Ensure the patient’s vision is back to baseline and
they are able to tolerate antibiotics by mouth.

Y

Patients »5 years pediatric provider plete i si ith Snellen chart on admission and BID {if unaife to
complete, must document In chert.)

ontinue to monitor for development of orbital cellulitis

%0 after midnight if strong possibility of suigery

if orbiro celiufkis confirmed on CT: dexamethasone IV 0.5 mg/kg x1 {max 10 mg/dosa] if not already given

Pre-Septal or Orbital Cellulitis without CNSinvol vement on imaging:
. Slleials 2000 mg ampidllin/dose )
Y 75 ma/kefday div g12hr

iYE
Discharge Criteria: Vision back to baseline, clinical improvement, afebrile, follow up plan in place
Discharge Antibiotics: [Duration: 10 days or longer as determined by ENT based on extensiveness of disease]
Preferred PO antibiotic if no PCN allergy, OR If on Ampicillin/Sulbactam (Unasyn):
o  Preferred: Amoxicillin/Clavulanate PO ES (600 mg/5 ml) 90 mg/kg/day div TID (max 1 g of amoxicillin/dose); Alternate if 240 kg: Amoxicillin/Clavulanate PO =
(500/125 tablets) 1 tablet PO TID
. If PCN allergy, or if on Clindamycin IV with Ceftriaxone:
o  Clindamycin PO 30-40 mg/kg/day div g6-8hr (max 600 mg/dose) AND
o  Cefdinir PO 14 mg/kg/day div BID (max 300 mg/dose) or Levofloxacin PO 6 mo-4 yrs: 20 mg/kg/day div g12hr; 5-9 yrs: 14 mg/kg/day div q12hr;
210 yrs: 10 mg/kg once daily (max 750 mg/day)
. Ifon Vancomycin:
o  ADD Clindamycin PO 30-40 mg/kg/day div g6-8hr (max 600 mg/dose) (continue Amoxicillin/Clavulanate or Cefdinir/Levoflaxacin as appropriate)
Disdl Instructions:

Follow up with PCP; Complete course of antibiotics, Ophthalmology f/u in 1 2 weeks |f |nvoIved durmg admlssmn

Qn estimated AUC;

CONTACTS: MAJIDA GAFFAR, MD | ERIC HOPPA, MD | EBLA ABD ALRAHMAN, MD | SCOTT SCHOEM, MD

LAST UPDAT
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.:.Connecticut

Review of Key Points Childrens

Indications for obtaining a CT of the orbits with IV contrast
o Pain with EOM or restricted EOM

o Proptosis

o ANC > 10,000/uL or CRP >7 mg/dL

o Inability to assess due to edema

 Antibiotic selection should be based on likely source.

o If sinus or dental source, ampicillin/sulbactam is the most appropriate for preseptal or orbital cellulitis without CNS
involvement.

o If concern for CNS infection, utilize Ceftriaxone AND Metronidazole
o If there is ever a concern for MRSA, add Vancomycin



.- Connechcut

Quality Metrics Childrens

« Percentage of patients with pathway order set usage

« Percentage of patients with ophthalmology consult

» Percentage of patients who require surgery

« Percentage of patients with appropriate antibiotic choice per pathway recommendation

» Percentage of patients with appropriate antibiotic duration per pathway
recommendation

 |npatient average length of stay (days)
 Number of returns to ED within 48 hours
 Number of returns to ED within 3 weeks



.:.Connecticut

Pathway Contacts Childrens

Majida Gaffar, MD
o Division of Ophthalmology

Eric Hoppa, MD

o Pediatric Emergency Medicine

Ebla Abd Alrahman, MD

o Pediatric Hospital Medicine

Scott Schoem, MD
o Division of Otolaryngology (ENT)



.- Connechcut
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Thank You! P rens

About Connecticut Children’s Clinical Pathways Program

The Clinical Pathways Program at Connecticut Children’s aims to improve the quality of care our patients
receive, across both ambulatory and acute care settings. We have implemented a standardized process
for clinical pathway development and maintenance to ensure meaningful improvements to patient care as
well as systematic continual improvement. Development of a clinical pathway includes a multidisciplinary
team, which may include doctors, advanced practitioners, nurses, pharmacists, other specialists, and even
patients/families. Each clinical pathway has a flow algorithm, an educational module for end-user
education, associated order set(s) in the electronic medical record, and quality metrics that are evaluated
regularly to measure the pathway’s effectiveness. Additionally, clinical pathways are reviewed annually and
updated to ensure alignment with the most up to date evidence. These pathways serve as a guide for
providers and do not replace clinical judgment.



